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160 mg /
800 mg

Trimethoprim / Sulfamethoxazole

Prevent bacterial infection (PJP)

Resprim Forte

450 mg

Valanganciclovir

Prevent viral infection
Valganciclovir Sandoz

10 mg

Amphotericin

Prevent fungal infection

Fungilin

100 mg

Aspirin

Prevent blood clots

Mayne Pharma

325 mg

Ferrous Sulphate

Iron supplement

Ferro-Grad1 mg

5 mg

0.5 mg

Tacrolimus Prograf

360 mg

180 mg

Mycophenolate Sodium Myfortic

Prevent kidney transplant rejection 

5 mg

Prednisolone Panafcortelone

Prevent kidney transplant rejection 

25 mcg

Cholecalciferol Vita-D

Protect bones
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250 mg

Mycophenolate Mofetil Mycophenolate

500 mg

Partnering with Consumers - 2.9  Where information for patients carers, 
families and consumers about health and health services is developed 
internally, the organisation involves consumers in its development and 
review. Standard 2, 2nd edition  

20 mg

Famotidine Ausfam

Treat reflux / protect stomach 

40 mg

Pantoprazole Somac

Treat reflux / protect stomach 

Vaccinations 
Yearly influenza vaccine is recommended for all transplant 
patients (including 2 in the first year after transplant). ATAGI 
suggests a total of  5  COVID-19 vaccinations for transplant 
patients. See your GP for pneumococcal vaccination.


